Y

TP2233B




_ HOW TO FIND YOUR PART NUMBER
Group 39
GASKET SET

1. Turn the page of the parts manual to the “Com-
posite Exploded View.” Notice the boxed group-
ings identified by their function along with

corresponding number. The group function and

number applies to all engine modeis.

For Example:
Function Group
(Group Description) Number
Airintake ... ... ... .. .. il .1
Baffles & Shroud ..................... 2
Breather& Vent ...................... 3
Camshaft & Valves ...................4
Carburetor...........coiiiiiiiiiin, 5
ElectricStarter..................... 11
Igpition....................... ee... 18

etc.

Remember the Group Number in which you
located your part. (If the part you need is not
illustrated, locate a major engine function related
to your part and use that Group Number.

2. Now turn to the pages titled “Specification

SPECIFICATION HUMBER. #DEX Number Index.” When scanning these pages,
- you'll notice:
o | |HEE | | g 5 | |F |l2 . . |
= s HH §§ 1|51 i 53’§ HIHEE A. Page Numbers indexing where Group Parts
i - ; g ] g ¥ £ - g H -
HEHEHEE bR HREE are listed;
TS B D R S A A 2 B. Specification Numbers listed vertically down
— Ywision Munber the first column;
poisonfil it ] o e[ o s e o Y
Db R e P el C. “Variation” Numbers in the Group Number
524 STzl 0 | m 1213106 80 388|576 | 44 [16decrisen [2ms 1738 |3sapssa f 2 fod

s oot e columns. (These numbers specificallyidentify
S m——— oo S Gl TR a particular group (combination) of parts used
Sas Pype 20 for Ducal \nformanan. - . . .
in a particular modei({s}—and is used to locate
the specific part number.)

6x6Wonld'com




HOW TO FIND YOUR PART NUMBER

3. Look at the illustration and the listing of the parts

s making up that group.

A. All parts in the illustration are identified {or
indexed) with a number or letter. Use that
identifier to locate that part description in the
listing.

B. The*Variation” Numberthat you locatedin the
Spec Index page is the number you should
locate in the parts listing. it is a critical refer-
ence to correct part number identification.

C. Part Numbers are listed in the column to the
right of Variation Numbers.

(mdlex  Owecriplian rt Mulex  Dowcriplion: an
AT VRLMOr Nurrte e Nglpnr  METVION NoATEAL Wamber
1 Wmewat 128 € e
76 Xzt £ Rl 1
T GO, Sl LA )
r Wavem - e ™™
s a1} 578 E-STas
4 Clwwi, e choaner stemand B Beh, i e
) - 1] [ 4T 0
B e J—
Special Features
Mo N
- Near the end of the Parts Manual Binder is a separate
e, 2 o) W10 s e il cocnce section devoted to Service Engines, Short Blocks,
. e DU Wi S5SNI 0 TORIMG. 434 4 Kl P and Miniblocks. “Selection Guides” for each model
2 o Slock Mepleomant Wren s SOOI e crenkalal & sty engine give several different methods of repairing
e e e bors poton, sl conmeeing od are amaged bt Kohler engines . . . with the choice dependent on
COMPOnANs. crzas ; N
. Compice oot Mo s a0 g rkarer, womp spErpPate shop facilities, costs, apd allowable downtime of the
T T — . e | engine and/or the equipment.
Raplacement Engma. Short Block, ,or MnibIOCK requusc 1ar T repower method
. mecind. 1Y also 1518 the part numbor of the crankahalt inatadled 1n the orginal sngfm

Selection Gujdes are easy references for determin-

ing part numbers of Replacement Engines, Short
Blocks, or Miniblocks for the repair method selected.
Lockeine eng pa— Py They aiso list part numbers of crankshafts installed
0! the regalir mathod 3led I The adcent cotumns. in original engines_

ERGIHE SPECIFICATIONS

Eopion Seomesr Here is what you’'ll find:
Spec.  Mepiac. Cranimasft  Raplsc. Lo
e Engine WO, BhovtSHch Mbhbkock

privreiiit o A. Engine model is identified on each page for easy
RO ABIS02° 47 14207 - AT TR 2

o Cem o eme reference;

L] = A7 M2 02 — 47 TEZ 32

“Bayc Engine

B. Boid column heads identify the various repower
options for every engine spec;

C. All crankshaft changes required for Service En-
gines or Replacemerit Engines are flagged with
uY'eS;n

D. Service Engines, Replacement Engines, Short

I Blocks, and Miniblocks.
6x6World!*com




COMPOSITE EXPLODED VIEW

GROUP 1 GROUP 2
Air Intake Batfles &
Shroud

GROUP 3

(-]
Breather %
& Vent

GROUP 4 GROUP 7
Camshaft Crankcase
& Valves

S
=)
[ @

GROUP 5
Carburetor

[6x6Woernld'com




COMPOSITE EXPLODED VIEW

GROUP 10

Dipstick f

GROUP 8 ' GROUP 9

Crankshaft Cylinder
Head

GROUP 11 GROUP 12 GROUP 13
Electric Start Exhaust Flywheel
W)
o
@2
GROUP 14 ' \
Fuel Pump
= _
| GROUP 17
Governor

o GROUP 22

o  Piston Q
L)
& Rod QB :

GROUP 18 2,

Ignition
GROUP 25 GROUP 29. GROUP 32
Oil Pump Qil Filter Qit Pressure Cutout

6x6Wonld'com




SPECIFICATION NUMBER INDEX

@ 5
ol _|2 = e
S ‘T c =3
Group Llels B - S| o o
- I~ > b o @
N | a3 ol ®|=|xX -— o . c | T s| o
& S il |Els|0l s T w =|El & a ol | ®|en
I oS0, Bl G|le|E(e 8|2 S|ele|lE|B|E|S]@
Number [Slotcsis(5i2(8|g|8|c!SI2181E18 e/ 3|=|2|%
ci2ig(2 cls|(s|&s|E elz|3| ¢ Tlal=
=l |S[E(BISISIEj2|T|E(3ig|SI=E|E|8(a|i|a]x
s E o @ E E - a2 L | >Nl |EjlojR|l=l=i=|®
0| QIOO(OI0|ojW|W|C|Z|C|2P E1a|lo[0(0|E
12,34 |5|7[8[9 ([10{11|12(13[14{17[18|19[22]|25]29(32(38
Page 8 [10]12[13]14{16{18|19]20|21|22|23|24]|25|26[28]30]31 (323334
Spec. No. Variation Number
MODEL 24500 14 (77 4 |17 13 |112| 80|11 [13] 9 [19|s6 |5 [ 6 |29 1442 53
mis 24501 14177 | 4 j17 |13 [112;80 |11 |13 9 |19 |56| 5 {15 |1816 |14} 4 | 2 53
24502 143774 (17 (13 |121]{99 {11 |13 ] 9 |19{56 | 5 {13 |29 14f4 |2 53
24503 14194 4 |17 {13 |112}80|11]13| 9 |21 |56] 5 | 6 {28 44| 3] 53
_ 24506 13 100] 3 [17 |12 [114fBa |11 |14l 9 | 8 |57 ] 5 | &8 |16 14|47 |6 |53
24508 13179 3 (17113 |112(80 |11 {14 | 9 [100|56 [ 6 |10 |20 14| 4] 4 53
24509 29 (81 3 |17 (13 |117|B0 11 (13| 9 {7 |58| 5 | 6 |31 4| 4|48 |53
24511 341833 17|13 (117} 80|11 |43 | 9 |[101|58| 5 | 6 |22 14| 4 4|8 |53
24512 301843 ;17|13 (11784 |11 |14 ) 9 |20|200| 5 | 6 [31 4144853
24515 1379|383 |17 [13{117]80 |11 |14 | 9 |100] 56 (300]| 19 | 29 144 | 2| 53
24519 1419814 [17|131114]83 111 ]13| 9 {7 s8] 7 186 |23 14|44 53
24523 4|77 4 {17113 1128011 |13 | 9 j24f56]|5 | 6 |29 1414 ]2 53
24524 14feafa (17|13 12|88 {1M}{13| 9|7 |66}|5 |6 |27 141414 53
24529 13110y 3 |17 (13 {118]|114) 11 [ 14| 8 [102{201| 10| 6 | 28 114|412 53
24532 141941 4 17|13 (112]185}11 (13| 9 |21|65| 5 | 6 |20 (400{14] 4 | 3 53
24539 141774 [17 (13 |112|83f11 |13 8 65| 5119 (29| 14|42 53
Contact your Kohler engine parts supplier For Short Blocks, and Replacement Engines
for any specifications not listed. refer to Selection Guide TP-2253.

See Page 34 for Decal information.




SPECIFICATION NUMBER INDEX

- S
vl _!2 rm o
2l Els ) 5 3]
Group HELE e = a3 o
Title »l s Blslelslx = a = |2 £l
& g o | = % i 8 _E | o & PO T E E D | oy ol ololw
Slal2lcl=|olwl8|oll|ele|3|e|5|E Ej2| 9.
Number |=[alS|wl3|lxxjx2x|B8|l=si=i3|lcjaj=lois|icl3 =20
Sis|® glC|E(E|Ei2| T8 z|z|S|E|E|L|ajkia|E
w8l als| Bl R| 220 clel® === ga
S 0 |O(O[O[O|O/OOjw|W|kE!IalG|2|E|a|0O|O0[0|0O
1(2{3[4|5|78(9{10|11|12]13:14|17|18|19(22|25|29(32(39
Page 8 110112113114 (16}118(19[20[21(22123|24{25[26|2830|31|32|33 |34
Spec. No. Variation Number
MODEL 49500 14784 |18 (13 |13|81|15|13| 8 [19}56 ]| 5 29 15|42 53
M20 ) 49501 14178 | 4 |18 13 {113|81315[13 | 8 |19i56| 5 |15(181 7 [15]| 4 | 2 53
49502 14|78 | 4 }18]13 {122}100[15[13{ 8 {1956 | 5 |13 |20 15 4 | 2 53
49508 341803 (18|13 (127921513 | 8 {10158 | 5 22 1514|218 |53
49508 30(85| 3 [18 )13 |115{03|15|14 | 8 |20 |200] & 31 15| 4 {8 |8 |53
49525 311107 4 (18 {13 1e8le2]95 |13 8 |16 |65 301 6 |29 15| 4 {4 53
Contact your Kohler engine parts supplier " For Short Blocks, and Replacement Engines

for any specifications not listed. refer to Selection Guide TP-2253.

See Page 34 for Decal infarmation.




M18 & M20

Group 1
AlIR INTAKE

Index Description

Part

index Description Part
Number Variation Number Number Number Variation Number Number

1  Wing nut 1/4-20 8  Screw, hex. wash. hd. 1/3-20 x 7/16

13, 29, 30, 34 X-276-7 14, 31 X-67-83
1  Wing nut 1/4-20 (2) 9 Base, air cleaner

14, 3t X-276-7 14, 31 5220107
2 Cover, air cleaner—Square 10  Tube, air intake

14, 31 52 082 02 14, 31 47 134 02
3  Seal, air cleaner cover " Gasket, elbow

14, 3 52 032 o1 13, 14, 29, 30, 31, 34 277069
4  Seal, element cover 12 Elbow, air intake

13, 29,30, 34 231032 14, 31 52054 17
4  Seal, element cover (2) 13 Washer, LT. #10 (2)

14, 31 231032 13, 14, 29, 30, 31, 34 X-22-9
§ Cover, air cleaner element 14 Screw, sitd. pan hd. 10-32 x 1-1/2 (2)

14, 31 52 082 03 13, 14, 29, 30, 31, 34 X-50-57
6 Precleaner 15 Screw, sltd. pan hd. 10-32 x 2-1/4

14, 31 52 083 01 13, 14, 289, 30, 31, 34 X-50-37
7 Element, air cleaner 16 Washer, plain #10

14, 31 47 083 01 13, 34, 29, 30, 31, 34 X-25-79

6x6Wonld'com




AIR INTAKE

M18 & M20 (Cont'd)
Index Description Part index Description Part
Number Variation Nurmber Number Number Variation Number Number
17  Gaskelt, air cleaner 25 Gasket, air cleaner
14, 31 5205504 13, 29, 30, 34 277093
18  Stud 1/4-20 x 4-3/4 26  Elbow, air cleaner
14, 31 X-352-38 13, 29, 30, 34 52 054 15
19  Cover, air cleaner—Dome 27  Cover, air cleaner—Anti-Icing—
13, 30 45082 M1 4-7/16" tube
20  Cover, air cleaner element 29 52 254 12
13, 29, 30, 34 52 082 04 27  Cover, air cleaner—1-1/2" fube
21 Precleaner 34 52 096 26
13, 29, 30, 34 45083 1 28  Seal, air cleaner cover
22 Element 29, 34 237423
13, 29, 30, 34 45 083 02 29  Base, air cleaner
23  Screw, hex. wash. hd. 10-32 x 9/16 (4} 29, 34 52 201 06
13, 29, 30, 34 X-67-98
24  Base, air cleaner
13, 30 52 094 06




M18 & M20

Group 2
BAFFLES & SHROUD

Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
1 Duct, #1 side air 7 Bafile, #1 cylinder head
81, 84, 94, 98 5228114 (8-3/4" wide with 3" wide rear cyl. baifle,
1 Duct, #1 side air 1-1/4" siit and two 7/8" dia. holes
85, 107 5228115 1-7/8" up}
2 Nut, hex 5/16-18 (2) 81,84, 94, 98 52 063 12
81, 84, 85, 94, 98, 107 X-82-2 7  Baffle, #1 cylinder head
3  Heater, plate {6-1/8" wide with 5-1/8" wide rear cylinder
81 52 146 06 baffle)
4  Cover, air duct 83 52063 17
84, 85, 94, 98, 107 5228201 7  Batfle, #1 cylinder head
4  Cover, air duct-w/heater plate hole (8-3/4" wide with 5-1/8" wide rear ¢yl.
81 52 282 03 baffle, 1-1/4" slit and two 7/8" dia. holes
$  Duct, #2 side air 1-7/8" up)
81, 84, 84, 98 5228109 85, 107 52 063 14
5  Duct, #2 side air 7  Batlle, #1 cylinder head
85, 107 5228105 {8-3/4" wide with 3" wide rear cyl. bafile
6  Plug, button (2} and two 7/8" dia. holes 3-1/8" up)
81, 84, 98, 107 X-301-8 100 5206318
7 . Baffie, #1 cylinder head 8 Housing, blower-w/air intake tube hole
(6-1/8" wide with 3" wide rear ¢cylinder 77,78, 94, 98, 107 52 027 18
baffle) 8  Housing, blower
77,79, 110 52124 23 79, 80, 81, 83, 84, 85, 100, 110 52 027 19
7  Baffie, #1 cylinder head 9  Clip, fuel line
{6-1/8" wide with 5-1/8" wide rear 110 48 154 01
cylinder baffle)
78, 80 5212405
ild!*com|

10




BAFFLES & SHROUD

M18 & M20 {Cont'd)
Index Descriplion Part Index Description Part
Number Variation Number Number Number Variation Mumber Number
10  Screw, hex. wash. hd. 1/4-20 x 7/16 {19) 1 Baffle, #2 cylinder head
77,78, 79, 80, 83, 110 X-67-83 (8-3/4" wide with 5-1/8" wide rear cylinder
10  Screw, hex. wash. hd. 1/4-20 x 7/16 {26) baffle and 1-1/4" slit)
81, 84, 85, 94, 98, 107 X-67-83 83 5206316
10  Screw, hex. wash. hd. 1/4-20 x 7/16 (17) 11 Baffle, #2 cylinder head
100 ’ X-67-83 {8-3/4" wide with 1-1/4" slit)
11 Balfle, #2 cylinder head 100 5212402
(B8-3/4" wide with 3" wide rear cylinder 12  Baffle, #2 cylinder top
batfie and 1-1/4" slit} 77,78, 79, 80, 81, 83, 84, 85, 94, 98, 100,
77,79, 81, 84,94, 98, 110 52124 30 167,110 52 063 01
1i BGaifie, #2 cyiinder head
{8-3/4" wide with 5-1/8" wide rear
cylinder baffle)
78, B0, 85, 107 5212428




M18 & M20

Group 3
BREATHER & VENT

—10
Index Description Part Index Description Part
Number \Variation Number Number Number Variation Number Number
1 Hose, breather 4-3/8" 7  Seal, breather
3 52 326 05 3,4 52032 04
1 Hose, breather 3-5/8” 8  Valve, umbrella
4 52 326 06 3,4 52 462 01
2  Nut, hex 1/4-20 (2) 8  Cover, #1 lower cylinder valve
3,4 X-81-1 3,4 52 096 22
3 Washer, plain 1/4 {2} 10 Stud, #1 cyl. valve cover—1/4-20 x 3-1/4
3,4 . X-25-12 3,4 275220
4  Cover, #1 upper cylinder valve 11 Stud, #2 cyl. valve cover—1/4-20 x 2-1/4
3,4 5209608 3,4 X-352-33
5  Gasket, valve cover (3) 12 Cover, #2 cylinder valve
3,4 52055 M 3.4 52 096 18
€  Filter, breather
3.4 231419
Ici'com

12




M18 & M20

Group 4
CAMSHAFT
& VALVES
IB
7
Index Description ' Part Index 'Descriplion_ Part
Number Variation Number Number Number Variation Number Number
1 Camshaft 7 Valve, intake (2) '
17,18 52 012 07 17 52M708
2 Tappet (4) 7  Valve, intake (2} _
17,18 52 01903 18 52 017 07
3 Kit, retainer (4) 8  Valve, exhaust (2)
17,18 4175510 17 52016 02
4 Retainer, intake valve spring (2) 8  Vaive, exhaust (2)
17,18 230011 18 52016 04
5  Spfing, inlake valve (2) 9  Spring; exhaust valve (2)
17,18 25089 01 i7.18 25089 01
6  Seal, intake valve stem (2) 10 Rotator, exhaust valve (2)
17,18 5203213 17.18 52 413 0%




M18 & M20

Group 5 :
CARBURETOR

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1  Carbureter assembly 10  Strap, lifling (2}
{inciudes 171 thrir 24) 12,13 52 445 02
12 52 053 18 11 Needie, main fuel adj.
1 Carburetor assembly 12, 13 52103 01
{Includes 11 thru 24) 12  Spring, main fuel
13 52 05309 12,13 200383
2  Connector, 30" hose 13  Spring, idle speed
{For 1/4” 1.D. rubber hose) 12,13 232555
12,13 25 155 02 14  Screw, idle speed adj.
3 Gasket, carburetor 12,13 232556
12,13 271030 15  Spring, idle fuel
4  Screw, H.C. 5/16-18 x 2-3/4 (4} 12,13 200380
12,13 X-6-8 16  Needle, idie fuel adj.
5 Washer, lock 5/16 (4) 12,13 277210
12,13 X-21-1 17  Fuelinlet needle & seat
6 Gasket, intake manifold (2) Available only in carburetor repair kit
12, 13 52 04109 25 757 02
7 Nul, hex. jam 5/16-18 (2) 18  Gasket, bowl
12,13 X-77-2 12,13 200375
8 Shud5/16-18x1(2) 19  Fioat kit
12,13 X-352-37 {includes 20)
9  Manifold, intake 12,13 25757 03
12,13

14




CARBURETOR

M18 & M20 (Cont'd)
index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number

20 Gasket, bowl baffle Not {Hustrated

12,13 2503102"
21 Pin, float hinge Kit, carburetor repair

12, 13 200376* 12,13 25 757 02
22 Bowi, fuel Kit, throttle & choke repair

12,13 235448 12,13 25 757 05
23  Screw, bow! retainer

(Inciudes 24)

12,13 47 100 06
24  Gasket, bowl retainer screw

12,13 200372*

“included in Carburetor repair kit 25 757 02




M18 & M20

Group 7
CRANKCASE

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Kit, cylinder barrel (2) 7  Step stud 5/16-18 x 3/4", 3/8-16 x 5/8",
{Includes 2 thru 4) 2" long (12)
112, 114, 117, 118, 121 52 755 51 112, 113, 114, 115, 117, 118, 121, 122,
1  Barret, cylinder (2) 127,128 52 072 12
(Includes 2 & 3) 8  Screw, hex. flange 3/16-16 x 3-5/8 (2)
113, 115, 122, 127,128 52 565 51 112, 113, 114, 115, 117, 118, 121, 122,
2  Insert, vaive seat (4) . 127,128 25086 13
112, 113, 114, 115, 117, 118, 121, 122, 9 Screw, hex. flange 5/16-18 x 1-1/2 (3) ’
127, 128 230265 112, 113, 114, 115, 117, 118, 121, 122,
3 Guide, vaive (4) 127,128 25 086 10
112, 113, 114, 115, 117, 118, 121, 122, 10 Seal, rear oil 1-3/8" 1.D.
127,128 52316 06 M2, 114, 117, 118, 121, 122, 127, 128 X-583-5
4  Bushing, locating (2) 10  Seal, rear il 1-1/2" [.D.
112, 114, 117, 118, 121 5215804 113, 115 52032 08
5  Nut, hex 5/16-18 (16) 11 Screw, hex. wash. hd. 5/16-18 x 1 {9)
112, 113, 114, 115, 117, 118, 121, 122, 112, 113, 114, 115,117, 118, 121, 122,
127,128 X-82-2 127,128 X-802-9
6 Washer, flat 5/16 (12) 12  Kit, closure plate
112, 113, 114, 115, 117, 118, 121, 122, {Includes 13)
127, 128 52 468 12 112, 113, 128 52 75557

6x6Wonld'com

aan



CRANKCASE

M18 & M20 (Cont’d)
index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
12  Kit, closure plaie 25 Bearing, thrust
(includes 13) 118 5203013
114, 115, 117, 118, 127 52 755 56 26  Washer, thrust
12 Kit, closure plate 118 5211404
(Includes 13) 27  Plug, botlom drain 3/8 N.P.T.F.
121,122 52 75558 114 52 139 02
13  Plug, hex. ctsk. 1/8 N.P.T.F 28  Plug, hex, ctsk. 3/8 N.P.T.F.
112, 113, 114, 115, 117, 118, 121, 122, 112, 113, 114, 115, 117, 118, 121, 122,
127, 128 X-75-23 127, 128 X-75-32
14  Gasket, closure plate 29  Housing, oil pickup
112,113, 114, 115, 117, 118, 121, 122, 112, 113, 114, 115; 117, 118, 121, 122,
127,128 5204115 127, 128 5209503
15 Kit, oil relief 30 Clip, spring
112, 113, 114, 115, 117, 118, 121, 122, 112, 113, 114, 115, 117, 118, 121, 122,
127, 128 52 755 50 127,128 52 23702
16  Ring, retaining 31  Tube, oil pickup
112, 113, 114, 115, 117, 118, 121, 122, 112, 113, 114, 115, 117, 118, 121, 122,
127,128 X-269-43 . 127,128 5212310
17  Shaft, governor 32 Plug3/4”" O.D.
112, 113, 114, 115, 117, 118, 121, 122, 112, 113; 114, 115, 117, 118, 121, 122,
127, 128 52 078 05 127,128 52 13508
18 Crankcase 33 O-Ring
{Service with a SHORT BLOCK. Refer to 112,113, 114, 113, 117, 118, 121, 122,
M18-M20 Selection Guide TP-2253.) 127,128 52 14102
18  Plug, hex. ctsk_ 1/16-27 N.P.T.F. 34 Plug, cup 5/16
112, 113, 114, 115, 117, 118, 121, 122, 112, 113, 114, 115, 117, 118, 121, 122,
127, 128 5213907 127,128 X-702-15
20  Screw, hex. flange 5/16-18 x. 2 (2) 35 Clamp, tube
112, 113, 114, 115, 117, 118, 121, 122, 112, 113, 114, 115, 117, 118, 121, 122,
127, 128 25 086 12 127, 128 52 237 05
21 Plug, solid sq. hd. 3/8 N.P.T.F. 36 Screw, hex. wash. hd. 10-32 x 7/16
112, 113, 115, 117, 118, 121, 122, 127, 112, 113, 114, 115, 117, 118, 121, 122,
128 X-75-10 127, 128 X-67-64
22  Seal, front oil 37  Screw, hex. flange 5/16-18 x 3-1/2 (6)
112,113, 114, 115, 117, 118, 121, 122, 112, 113, 114; 115, 117, 118, 121, 122;
127,128 52 032 10 127,128 25086 11
23  Bearing, sleeve (2) 38 Washer, plain 5/16 (4)
112, 113, 114, 115, 117, 118, 121, 122, 112, 113, 114, 115, 117, 118, 121, 122,
127,128 52 030 10 127,128 41 468 01
Bearing, sleeve .010 52 030 11 39 Stud5/16-18x4-1/8 (2) .
Bearing, sleeve .020 5203012 112, 113, 114, 115, 117, 118, 121, 122,
24  Washer, thrust 127,128 X-352-33
118 52 468 09

17




M18 & M20

Group 8

CRANKSHAFT

index Description

Part. index Description Part
Number Variation Number Number Number Variation Number _ Number
1 Crankshaft (3-25/32" x 1-1/8" tapped 1  Crankshaff (2-23/32" x 1-1/4" tapped
P.T.0.) P.T.O.)
80 5201463 93 5201411
1 Crankshaft (4-29/64" x 1-7/16” fapped 1  Crankshaft (3-51/64" x 1-3/8" taper—
P.T.0.) tapped P.T.0.)
81 52 014 69 a9 52014 80
1  Crankshaft (2-37/64" x 1-1/8" tapped 1  Crankshaft (3-51/64" x 1-3/8" taper—
P.T.0.} tapped P.T.O.)
83 52 014 65 100 52014 83
1  Crankshaft (2-51/64" x 1-1/8" tapped 1 Crankshaft (3-25/32" x 1-1/8” {apped
P.T.0.) P.T.0.}
84 52 014 66 114 52 014 86
1 Crankshaft (3-9/16” x 1" tapped P.T.0.) 2  Washer, thrust .119/.122 (A.R.)
a5 5201464 80, 81, 83, 84, 85, 88, 92, 93, 99, 100,
1 Crankshafi (3-9/16" x 1-14 thread—tapped 114 52 458 03
P.T.Q.) 2  Washer, thrust .128/.131
88 52 014 68 80, 81, 83, 84, 85, 88, 92, 93, 99, 100;
1  Crankshaft (3-25/32" x 1-1/8" tapped 114 52468 04
P.T.0.) 2 Washer, thrust .137/.140 (AR.)
92 5201476 80, 81, 83, 84, 85, 88, 92, 93, 99, 100,
114 52 468 05

18




M18 & M20

Group 9
CYLINDER HEAD

Index Description

Part

index Description Part
Number Variation Number Number Number Variation Number Number
1 Head, cylinder (2) 4  Nut, hex. 5/16-18 (8)
11 5201508 15 X-82-2
1  Head, cylinder (2) 5  Screw, hex. hd. 5/16-18 x 1-1/2 (18)
15 5201509 1 41 085 02
2  Gasket, cylinder head (2) 5 Screw, hex. hd. 5/16-18 x 1-1/2 {10)
11,15 5204118 15 41 086 02
3 Stud5/16-18x 2 (8) 6  Washer, piain 5/16 (18)
15 11,15 220534

5207215

10




M18 & M20

Group 10
DIPSTICK
" 2
3
%"
e 4
y e
index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Dipstick 11-5/16" blade 5 Cap, pipe
13, 14 52038 04 13, 14 52173 01
2  Tube, oil level 6  Pipe, oil fill 3/4 I.P. x 2-1/2"
- 13,14 5212309 13 46 135 02
3 Screw, tapping 10-24 x 3/8. 7  Tube, oil fill
13, 14 X-67-64 14 52 134 04
4 Clip, fube 8  Nut, lock
13,14 52154 01. 14 X-427-1

20




M18 & M20

14

13

Group 11

ELECTRIC START

Part

Index DPescription Index Description Part
Number Variaticn Number Number Number Variation Number Number
1 Starter assembly 8 Bolt, thru 1/4-20x 6-7/B (2)
{Includes 4 thru 10} 8 5221103
9 52 098 03 8 Cap, commutator end assembly
1  Starter assembly {Includes 10)
{includes 4 thru 10) g 48 227 04
8 52 098 06 9 Cap, commutator end assembiy
2  Washer, splitlock 1/4 (2) AIncludes 10}
B 9 X-20-1 8 52 22707
3  Nut, hex 1/4-20 {2) 10  Kit, brush & spring
8.9 X-81-1 8 48 75515
4  Kit, drive 10 Kii, brush & spring
{Inciudes 5) 8 5275515
8,9 5275505 1 Bracket, mounting
5 Kit, drive parts 8 52 126 0%
8,9 5275508 12  Washer, plain 1/4
6 Cap, drive end 8 X-25-53
89 52 22701 13  Brackel, starter support
7 Armature 8 52 126 03
9 52 170 02 14  Screw, hex. wash. hd. 1/4-20 x 5/8
7  Armmature 8 5208511
8 5217003
8 Bolt, thru 1/4-20 x 5-7/8 ({2} Not lllustrated
9 5221101 Tag’ caution
8,9 25 450 02

oy




M18 & M20

Group 12
EXHAUST

<5 —10

Index Description Part Index Description Part
Number Variation Number _ Number Number Variation Number Number
1  Manifold, #1 exhaust 8  Screw, hex. socket hd. cap
7.8 52 054.05 5/16-18 x 3/4 (2}
2  Gasket, exhaust (2) 18, 20, 21 X-55-6
7, 8,19, 100 5204110 8  Screw, hex. socket hd. cap
3 Nui, hex. 5/16-18 (2) 5/16-18 x 3/4 {4)
8, 16, 20, 21 X-82-2 24,102 X-55-6
3  Nui, hex. 5/16-18 (4) 9 Spacer 2-1/4” long (2)
7 X-B2-2 18, 20, 21 5211208
4  Washer, lock 5/16 {4} 10 Gasket, exhaust (2)
7.8,186, 20,21, 24 X-211 16, 20, 21, 24, 101, 102 52 041 14
5 Stud5/16-18x 4 {2) 1 Screw, H.C. sems 1/4-20 x 5/8
8, 16, 20, 21 5207213 16, 20, 21, 24, 102 X-132-5
5 Stud 5/16-18 x 4 (4) 12 washer, plain 1/4
7,101 52072 13 16, 20, 21, 24, 102 X-25-73
5  Stud 5/16-18 x 4-7/8 (2) 13 Adapter, exhaust (2)
8 X-352-43 18 52029 13
6  Manifold, #2 exhaust ' 14 Nippie, pipe 6" long (2}
7.8 52054 06 19 25136 05
7 Mutfler (3" cutaway extension) 15  Screw, hex. socket hd. cap
16 52 068 05 5/16-18 x 2-1/4 (4)
7  Muifler (5" angled down extension) 19 X-55-9
20 52 068 11 16  Muffier (2}
7 Muffler (2" extension) 19 275679
21,24 52 068 06

ld*cem




M18 & M20

Group 13
FLYWHEEL
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1  Flywheel 13 Washer, plain 3/8” 1.D., 1-1/4" 0.D.
56, 57, 58, 65, 66, 200, 201 52 025 36 66 52 114 01
2 Washer, plain 3/8" LD, 1-3/8” 0.D. 14  Screw; hex. mach. 3/8-24 x 1-3/4
56, 57, 58, 65, 66, 200, 201 52 114 02 66 47 086 18
3  Waster, lock 3/8 i5 Screen
56, 58, 65, 200, 201 X-22-1 66 230098
4  Screw, hex. mach. 3/8-24 x 1-1/4 16 Retainer, screen
56, 57, 58, 65, 200, 201 25 086 04 66 230363
5 Key, square 3/16 x 1-3/8 17 Rope
56, 57, 58, 65, 66, 200, 201 X-286-17 66 A-230099
6 Fan i 18  Kit, drive cup
56, 57, 58, 65, 66, 200, 201 25157 01 {Includes 2)
7  Spacer 1/8" (4) ] 57 52 755 61
56, 57, 58, 65, 66, 200, 201 2511204 19  Screen, grass 2-1/4" dia. hole
8  Screw, hex. wash. hd. 1/4-20 x 5/8 (4} 65, 200, 201 2516203
56, 57, 58, 65, 66, 200, 201 25086 21 20 Screw,H.C. 3/8-16x 1 (4)
9  Screen, grass 65 X-159-2
56 25162 01 20 Screw, H.C. 3/8-16x1 (2)
10 Spacer 5/8" 200 X-159-2
66 5211209 21 Shatt, front drive
11 Screen, grass 3-1/2" dia. hole 65 235954
57,66 25162 02
12  Pulley, rope starting
66 47 083 01




M18 & M20

Group 14 1
FUEL PUMP
10
/
9 w
8
Index Description Part ‘Index Description Part
Number Variation Number Number Nuimber Variation Number Number
1 Line, fuel 1/4” LD, x 6-3/4" long ' 6  Washer, plain 1/4 (2) '
5, 6, 7, 10, 300, 301 52 353 04 5,6, 7, 10, 300, 301 X-25-63
2 Cilamp, hose (2} 7 Gasket, insulating
5, 6,7, 10, 300, 301 X-426-9 7 277649
3 Connecior, 90° hose 8  Screw, pozidriv T.H. 1/4-20x 5/8 (2)
(For 1/4" 1.D. rubber hose) ) 5, 6,7, 10, 300, 301 47 08508
5, 7,10, 301 25155 02 9 Conneclor, straight hose
3 Connector, 90" hose (2) {For 3/8” I.D. rubber hose)
{For 1/4” I.D. rubber hose) -5,7,10 X-380-1
6, 300 2515502 10 Filter, fuel
4  Pump, fuel assembly 300, 301 45 030 01
5, 6, 7, 10, 300, 301 5255901
5 Gasket, fuel pump
5, 6, 10, 300, 301 52 041 17

24




M18 & M20

Group 17
GOVERNOR

Index Description

Part

Index Description Part
Number Variation Number Number Number Variation Number Number
1 Link, governor 15  PBracket, throttle cable
6, 10, 13, 15, 19 5235403 8 52126 02
2  Link, governor 16 Washer, L.T./E.T. 1/4
8 5207902 6,8 X-22-12
3 Amm, govermnor 17  Sfop, governor
{includes 4) 6, 8,15, 19 234614
6, 8,10, 13,15, 19 52 187 02 18  Lever, speed control -
4  Bushing, govemor arm ‘ 8 5211903
6,8, 10, 13, 15, 19 45158 03 19  Screw, H.C. 1/4-20 x 5/8
5 Nut, hex 1/4-20 6, 8, 15, 18 X-5-1
6, 8, 10, 13, 15, 19 X-811 20 Lever, speed control
6  Washer, plain 1/4 ‘ 6, 15, 19 52119 M
6, 8, 10, 13, 15, 19 X-25-72 21 Stop, hi-speed
7  Bolt, R.H. 5q. neck 1/4-20x 1 15,19 52 531 01
6, 8,10, 13, 15, 19 5221104 22 Pin, governor stop
8 Spring, governor 6,8, 10, 13, 15, 19 231355
6, 10,15, 19 5209104 23  Washer, plain 1/4
8  Spring, govemor 6, 8, 10,13, 15,18 X-25-12
8,10,13 52 091 05 24 - Shatt, govermnor
10 Spacer 6, 8,10, 13, 15, 19 52 078 04
10,13 X-400-122 25  Wasbher, plain 1/4
11 Rod, speed control 6, 8,10, 13, 15, 19 X-25-102
10, 13 236258 26  Washer, plain 1/4 (2)
12  Screw, hex. wash. hd. 10-24 x 7/16 (2) 6, 8, 10, 13, 15, 19 X-25-63
6, 8,10, 13,15,19 X-67-97 27  Retainer, governor
13  Clamp, cable {2) 6,8,10,13, 15, 19 X-269-28
6,8,10,13,19 2357178 28  Kit, governor gear
13  Clamp, cable 6, 8, 10,13,15, 19 A-235743-S
15 2357178
14  Nut, hex 10-32 (2)
10,13 X-70-3

ne




M18 & M20

Group 18
IGNITION

Index Description

Index DPescription

Part

Part
Number Variation Number Number Number Variation Number Number
1 Kit, stator 15 amp. 18 Connector; receptacie (2)
15, 16, 18, 22, 23, 29, 31 237878 27 2515504
2  Screw, hex. wash. hd. 10-24 x 3/4 (4) 19 Connector, tab
15, 16, 18, 22, 23, 29, 31 X-67-51 . 27 2515503
3  Stator 25 amp. 20 Connector, lemale (3 contact)
27 25 085 05 23 52 155 06
4  Screw, hex. wash. hd. 10-24x 1 (4) 21 Connector, femnale (3 contact)
27 X-67-85 16, 22, 31 236473
5 Clip, lead 22  Connector, female {2 contact)
i6 48 154 02 15, 27, 29 52 155 04
6 Grommet 23 Connector, male (2 contact)
135, 16, 18, 22, 23, 27, 29, 31 52 31302 15,27, 28 4115503
7  Grommet
: 15, 16, 18, 22, 23, 27, 29, 31 220297 Not Hlustrated
8  Screw, hex. wash. hd. 1/4-20x 1 (2)
15, 16, 18, 22, 23, 27, 29, 31 25086 15 Lead, black, rectifier-regulator
9  Module, ignition {5" - 14 gauge - uninsulated push on tab
15, 16, 18, 22, 23, 27, 29, 31 525840 terminais)
10  Screw, hex. wash. hd. 1/4-20x 7/8 (2) 15, 22, 23,29, 31 25518 05
15, 16, 18, 22, 23, 27, 29, 31 25086 16 Lead, black, rectifier-regulator
11 Bracket, module (16" - 14 gauge - uninsulated push on tab
15, 16, 18, 22, 23, 27, 29, 31 52126 08 terminals)
12  Spark plug (2) 16 2551810
15, 16, 18, 22, 23, 27, 29, 31 5113202 Lead, violet, rectifier-regulator
13  Rectifier-regulaior {15" - 14 gauge - uninsulated push on tab
15, 16, 18, 22, 23, 29, 31 41 403 05 terminals)
14  Screw, H.C.1/4-20x 7/8 - 18 41518 27
15, 16, 18, 22, 23, 29, 31 X-53 Lead, red, rectifier-requlator
15 Connector, female (3 contact) (3" - 12 gauge - uninsulated push on tab
15, 16, 18, 22, 23, 29, 31 236602 terminals}
16  Rectifier-regulator 27 52 518 10
27 25403 01
17  Screw, H.C. sems 1/4-20 x 5/8 (2)
27 X-132-5

26




‘ IGNITION
M18 & M20 (Cont'd)

Index Description Parl Index Description Parl
Number Variation Number Number Number Variation Number Number
Lead, white, module to connector Lead, white, w/diode, moduie to connecior
(27" - 14 gauge - insulated push on tab - (13-1/4" - 14 gauge - insulated push on tab
uninsulated push on tab terminals) - uninsulated push on tab terminals)
16 52 51807 23,27, 29,31 52 518 15
Lead, white, module to connector Lead, white, w/diode (Service replacement
(12" - 14.gauge - insulated push on tab - lead for leads w/diode)
uninsulated push on.tab terminals) (5" - 18 gauge - insulated push on tab -
15,22 5251809 insulink}
23, 27,29, 3 47 518 43

o




M18 & M20

Group 19
INSTRUMENT PANEL

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Screw, pozidriv T.H. 1/4-20 x 5/8 13  Screw, hex. wash_ hd. 1/4-20 x 3/4
6,7 47 086 08 6,7 X-67-62
2  Washer, spring 1/4 14  Solenoid
6,7 52 468 11 6,7 5243501
3 Tab, locking 15 Washer, lock 1/4 (2)
6,7 52 44801 6,7 X-20-1
4  Washer, fiat 1/4 (2) 16 Nui, hex. 1/4-20 (2)
g7 52 46810 8,7 X-81-1
5 Lever, throtlle 17 Painut 1/4-20
6.7 52 090 08 6.7 X-799-1
6  Knob, throttle lever 18  Bracket, solenoid
6,7 52 341 01 6,7 52126 06
7  Plate, throttie siop 19  Beoli, R.H. 5q. neck 1/4-20 x 9/16
8,7 52 146 07 6,7 52086 10
8 Linkage, throtile 20 Light, indicator
6,7 5207904 400 25352 01
9 Harness, wiring 21 Nut, speed
6, 7 5217603 400 25100 03
10  Clip, cable : 22 Connector, female (5 contact)
67 234511 6,7 48 155 01
kbl Cable, choke 23 Panel, instrument
6,7 5222501 6,7 52178 01
12 Washer, plain 1/4
6,7 X-25-85




INSTRUMENT PANEL

M18 & M20 (Contd)
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number

24  Swilch, key assembly Lead, black, solenoid to starter (8-1/2" -6
{includes 25) gauge - insulated barrel eyelet terminals)
‘6,7 25 099 04 7 52 518 02
25  Key (setof 2) Lead, white, w/diode key to module (27" -
6,7 48 340 01 14 gauge - insulated push on tab and
uninsulated push on tab terminals)
Not lilusirated 6.7 52 518 12
Lead, black, sofenoid to starter Lead, white, w/diode {Service replacement
(6" - 6 gauge - insulated barrel eyelet iead for leads w/diode) (5" - 18 gauge -
terminais) insulated push on tab - insulink}

6

52518 03 . 6,7 47 51843




M18 & M20

Group 22
PISTON & ROD

QO

Index

index Descriplion Part Description Part
Number Variation Number Number Number Variation Number Number
Modei M18 Model M20
1 Connecting Rod (Std.) (2) 1 Connecling Rod (Std.) (2)
14 52 067 67 15 5206771
Connecting Rod (.010) (2} 52 067 68 Connecling Rod {.010) (2} 52 067 72
2 Piston w/Ring Set (Std.) (2) 2  Piston w/Ring Set {Sid.) (2)
14 52874 11 ‘15 52874 16
Piston w/Ring Set {.003) (2) 5287412 Piston w/Ring Set {.003) {2) 5287417
Piston w/Ring Set (.010) (2) 5287413 Piston w/Ring Set (.010) {2) 5287418
Piston w/Ring Set {.020) (2) 5287414 Piston w/Ring Set {.020) {2) 2287419
Piston w/Ring Set {.030) (2) 52 87415 Piston w/Ring Set {030} (2) 52 874 20
3  Retainer, piston pin (4} 3  Retainer, piston pin (4)
14 ] 230004 15 5214101
4  Ring Set (Std. & .003) (2) 4  Ring Set (Std. & .003) {2)
14 52 108 09 15 52108 09
Ring Set (.010) (2) 52 108 10 Ring Set {.010) (2) 52 108 10
Ring Set (.020) (2} 52108 11 Ring Set {.010) (2) 52 108 11
Ring Set {.030) (2} 5210812 Ring Set (.030) (2) 52108 12




M18 & M20

Group 25
OIL PUMP
/7
(Y
7}
)
index bes'criplion Part Iﬁdex- bescription Part
Number Variation Number Number Number Variation Number Number
1  Rotorset . 5  Pin, roll
4 52 39309 -4 X-280-25
2 Shaft, oil pump 6 Cover, oil pump
4 52144 05 4 52 09603
3  Gear, oil pump 7  Screw, hex. wash. hd. 10-32 x 3/8 (4}
4 5204305 4 X-67-64
4  Spacer (A.R. Max. 2}
4

524220




M18 & M20

Group 29
OIL FILTER

Indéx Descﬁplion ' ' Part

Index Description Part
Number Variation Number Number Number Variation Number Number
1 Gasket, oil filter 11 Connector, reducing (1/2-20 SAE 45° male
2,3,4,78 5204116 flare, 1/4-18 N.P.T.F. x 1-5/16" long}
2  Adapter, oil filter 3.7.8 ] 5215503
2 52181 02 12  Nipple, hexagon (1/4-18 N.P.T.F.
3 Screw, hex. socket hd. cap x 1” long)
5/16-18x 1-1/4 (2) 37,8 52 136 02
2,4 X-55-15 13  Adapter, remote oit filter
4  Oil filter 3,78 25029 01
2,378 52 050 02 14 Oil hose (white tracer) (1/8-27 N.P.T.F.
5 Kit, filter cover male coupling, 1/2-20 SAE 45° flare female
(includes 1& 3) coupling x 23" long)
4 52 755 66 3 52 326 09
6  Cover, remote filter 15  Oil hose (red tracer} (1/8-27 N_P.T.F. male
3,78 52 096 28 coupling, 1/4-18 NPSM female coupling x
7  Screw, hex. socket hd. cap 23" long)
5/16-18 x 3/4 (2} 3 52 326 11
3,7,8 X-55-6 16 Grommet (2)
8 Connector, reducing {1/2-20 SAE 45° male 3 5231303
flare, 1/8-27 N.P.T.F. x 1-1/8" long) {2} 17  Oil line (red tracer} {1/4-18 NPSM female
7,8 52 155 07 swivel coupling, 1/2-20 female 45° flared
9  Qil line {while tracer) (1/2-20 SAE 45° flare nut x 13-3/4” long)
femate coupling, 1/2-20 female 45° flared 8 5235310
nui x 19" long} 18 Qil line {(white tracer) {1/2-20 SAE 45° flare
7 5235307 female swivel coupling, 1/2-20) female 45°
10 Oil line {red tracar) {1/4-18 NPSM female female nut x 13-3/4" long)

coupling, 1/2-20 female 45° flared nut x
20-1/2" long)
7 52 353 06

8 52353 11




M18 & M20

Group 32

LOW OIL PRESSURE SWITCH

index Description Part
Number Variation Number Number
1 Switch, low oil pressure
5,6,8 52 099 06
2 Reducer
56,8 52 158 05
Nof Hlustrated
Lead, green, pressure switch (217 - 18
gauge - insulated push on tab and
uninsulated push on tab terminals)
6 52518 08

Lead, green, pressure switch {16" - 18
gauge - insulated push on tab and
uninsulated push on tab terminais)

8

5251813

an




M18 & M20

Index Description Part
Number Variation Number Number
Gasket Set
53 5275553
Set Includes
Seal, front oil 5203210
Seal, rear oil 1-3/8" L.D. X-583-5
Seal, rear oil 1-1/2" I.D. 5203208
Gasket, elbow 277069
Gasket, air cleaner 52 055 04
Gasket, fuel pump 5204117
Gasket, intake (2) 52 041 0%
Gasket, exhaust (2) 52041 10
Gasketl, closure plate 5204115
Gasket, carburetor 271030
Seal, valve stem (2) 5203213
Gasket, cylinder head (2) 5204118
Gasket, valve cover (3) 52 055 01
Gasket, oil fiiter 52041 16
Seal, breather 52032 04
DECALS
Description Location Parl Number
Air Cleaner Instructions Air Cleaner Cover 25 11'3 01
{White/Clear)
Drive Pulley Warning Rope Start Pulley 2511306
{White/Black}
Air Cleaner Position instruction Air Cleaner Cover 5211316
(Black/White)
Off-Run-5tart Ignition Instrument Panel 5211317
{White/Clear)
Slow-Fast Speed Control Air Cleaner Base (front) 5211318
{White/Clear)
Magnum Kohier 18 Blower Housing 5211325
{White/Clear)
Biower Housing 5211327

Magrum Kohler 20
{White/Clear}

aA

&



‘THE NEW SHAPE OF KOHLER POWER

KOHLERZ [0 1ES

ENGINE DIMISION, KOHLER CO ., KOHLER, WISCONSIN 53044

FORM NO : TP-2233-B

ISSUED: 6/86

REVISED: 6/87

MAILED: : (6x6\Wonld'com

LITHO IN U.S.A.





